

ALADDIN SCIENTIFIC CORPORATION
14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-04-02 16:29:49
Date of Next Testing: 2029-04-01 16:29:49
Product Name: **Palladium on alumina**
CAS Number:
Specifications & Purity: extent of labeling: 1wt. % loading, Powder or beads
Lot #: D2601386
SKU #: **P475377**
Version: **1**
Analysis #: **677436**
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Loss on drying	0-5 (%)	0.09600 %
Palladium(Pd)	0.97-1.03 (%)	0.98000 %
Appearance(P475377)	Light grey to black powder or beads	Light grey to black powder or beads
ICP:Major Analysis(Confirms Aluminum and Palladium Components)	Confirmed	Confirmed
X-Ray Diffraction	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager